


Pro je c t Numb e r: 49-0010T-16 

 

PURPOSE: 

 

 The  p urp o se  o f this te st wa s to  d e te rmine  the  a ir infiltra tio n a nd  wa te r 

p e ne tra tio n o n the  ro o f p a ne l syste m. 

 

TEST DATE: 

 

 Aug ust 5, 2016       

  

TEST SPECIMEN: 

 

Ma nu./ Clie nt:     Be rrid g e  Ma nufa c turing  Co mp a ny 

6515 Fra tt Ro a d   

        Sa n Anto nio , Te xa s 78218  

Pa ne l: Te e -Lo c k Pa ne l, 24 Ga ., 18”  Co ve ra g e , 2 3/ 8”  ta ll te e  rib , te e  

rib  me c ha nic a lly se a me d .    

Pa ne l Pro p e rtie s:  Fy = 51.0 ksi Ste e l, 0.024”  thic kne ss p e r ASTM E 8 (Se e  

Ap p e nd ix) 

Pa ne l Se a m Ca p : 24 Ga . ste e l se a m c a p  with fa c to ry a p p lie d  vinyl strip .  Vinyl 

stirp  a d he re d  to  se a m c a p  with Lo c tite  4471 a d he sive . 

Pa ne l Clip : 6”  lo ng  16 Ga . Gra d e  50 Ste e l, Lo w Fixe d  Clip   

Clip  Fa ste ne r:     (2) # 12-14 x 1”  HWH SD p e r c lip . 

Pa ne l La p s:  (5) p a ne l rib s a nd  NO p a ne l e nd  la p s.  

Pa ne l Le ng th:     8’ -11”   

Pa ne l Sp a ns: 5’ -0”  a nd  3’ -9”   

 

TESTING APPARATUS: 

 

Hig h Pre ssure  Blo we r: 15 hp , 900 c fm.    

Te st Cha mb e r: 8’  x 9’  ste e l c ha mb e r. 

Mo unting  Fra me : 16-g a . Ze e  Inte rio r, Ste e l Cha nne l Pe rime te r  

Pre ssure  Ind ic a to r: Dig ita l Pre ssure  Ind ic a to r  

Flo wme te r: La mina r Flo w Ele me nt 

Eq uip me nt Ca lib ra tio n Da te : 3/ 1/ 2016 
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Pro je c t Numb e r: 49-0010T-16 

 

 

STATEMENT OF INDEPENDENCE: 

Fo rc e  Eng ine e ring  & Te sting , Inc . o r a ny p e rso ns e mplo ye d  b y the m d o  no t ha ve  

a ny fina nc ia l inte re st in Be rrid g e  Ma nufa c turing  C o mp a ny.    

 

Fo rc e  Eng ine e ring  & Te sting , Inc . is no t o wne d , o p e ra te d  o r c o ntro lle d  b y 

Be rrid g e  Ma nufa c turing  Co mp a ny.  
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FET Office 1
Typewritten Text
18" Coverage
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SteelMaterial:

Description: (1) Test Panel, Coupon 1: Tee Lock, Job# 49-0010T-16, Customer: Berridge MFG

Room Temperature Tensile Testing ASTM E8/E8M-15a, Parallel to Length of the Specimen, As Received

Width, Initial,
in

Thickness, Initial,
in

Tensile Strength,
ksi

Yield (0.2% Offset),
ksi

Elongation After
Fracture

(4W),
%

Location of Fracture

0.503 0.0240 56 51 22
Inside Middle Half of

Gage

This document contains technical data whose export and reexport/ retransfer may be subject to control by the U.S. Department of Commerce under the 
Export Administration Act and the Export Administration Regulations. The Department of Commerce’s prior written approval may be required for the 
export or re-export/retransfer of such technical data to any foreign person, foreign entity or foreign organization whether in the United States or abroad.

Approved by:

Maurice Cochran

Mechanical Testing Team Leader

Laboratory Report - EAR-Controlled Data

Attn:

Force Engineering & Testing Inc.
19530 Ramblewood Drive

HUMBLE, TX 77338 US

Report No:

Date Reported:

P.O. No:

8/18/2016

100

Report No: B16080433Gianna Willits

Test results relate only to the items tested.  This document shall not be reproduced, except in full, without the written approval of Element Materials Technology.  The recording of false, fictitious, or 
fraudulent statements or entries on this document may be a punishable offense under federal and state law. A2LA Accredited Laboratory Certificate No. 1089-01 (Mechanical) & 1089-02 (Chemical).
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PANEL ASSEMBLY 
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	Test Number: 49-0010T-16
	Test Material:  24 Ga. Tee-Lock 18” coverage
	Test Location:  Force Engineering & Testing, Inc.
	19530 Ramblewood Drive
	Humble, TX 77338
	August 5, 2016

	Manu./Client:     Berridge Manufacturing Company
	6515 Fratt Road
	San Antonio, Texas 78218
	Panel: Tee-Lock Panel, 24 Ga., 18” Coverage, 2 3/8” tall tee rib, tee rib mechanically seamed.
	Panel Properties:  Fy = 51.0 ksi Steel, 0.024” thickness per ASTM E 8 (See Appendix)
	Panel Seam Cap: 24 Ga. steel seam cap with factory applied vinyl strip.  Vinyl
	stirp adhered to seam cap with Loctite 4471 adhesive.
	SUMMARY OF TEST RESULTS

	Appendix


